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De";;'::fs":: Kobefab International B.V Numeéro de commande / Purchase Order: | 19226773
Adresse | Address : | De VVest 62 Date commande / Dated on : | 13/03/2019

Code postal / Post
Cotlo: 55566 XP

Ville / City : | VALKENSWAARD

Pays | Country : | The Netherlands

Rapport N° / Report N° DO-19-0761\B-R1 émis le / edited the 27/03/2019

Description du produit testé / Tested product description

Référence commerciale / Commercial reference:

Craft CS 300CM

Date de réception / Reception Date:

14/03/2019

Description :

100% trevira CS

Application finale / Final application :

Curtain

Epaisseur / Thickness:

0.25 mm

Masse volumique / Density :

216 kg/m®

Masse surfacique / Surface density :

0.054 kg/m?

Couleur / Color:

White.

Fabricant | Manufacturer:

Kaobefab International B.V

Conditionnement / Conditionning:

23+2 °C, 50+ 5% HR

L'attention est attirée sur le fait que les résultats obtenus avec I'échantillon objet du présent rapport d'essais ne sont pas généralisables sans justification de la représentativité des
échantillons et essais. Le rapport d'essai ne concerne que I'objet soumis & I'essai. Ces résultats d'essais rendent compte du comportement des éprouvettes d'un matériau soumis a des
conditions spécifiques d'essai; ils ne prétendent pas représenter le seul critére d'évaluation du danger potentiel de contribution & I'incendie que présente le produit dans les conditions

d'utilisation. / Attention is drawn to the fact that the results obtained with the sample that is the subject of this test report cannot be generalized without justification of the representativity
of the samples and tests. The test report only concerns the object under test. These test results account for the behavior of specimens of a material subject to specific test conditions; they do

not purport to represent the only criterion for assessing the potential fire hazard posed by the product under the conditions of use

La reproduction de ce rapport d'essai n'est autorisée que sous sa forme intégrale
Reproduction of this test report is only permitted in its full form
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Rapport N° / Report N° DO-19-0761\B-R1 émis le / edited the 27/03/2019

Résultats suivant / Results according to NF P 92-503 : 1995

Date de réception / Reception Date: | 14/03/2019

Date de I'essai / Test date: | 25/03/2019

Dimension des échantillons /
Samples dimensions (mm) :

600 mm x 180 mm

Epaisseur / Thickness (mm): | 0.25

Ce rapport d'essai d'Orientation n'est pas couvert par notre portée d’accréditation / This Indicative test report is not covered by the scope of our

accreditation.
Essai/ Test | Essai/ Test Essai/ Essai/ Essai/ Moyenne /
1 2 Test 3 Test 4 Test 5 Average
Face exposée / Exposed face NA NA /
e Trame / Chaine /
Sens / Direction Weft Warp /
Masse de I'échantillon / Sample mass (g) 4,9 4,9 /
Durée de l'inflammation / Flame duration (s) 0 0 0
Points incandescents / Glowing spots? Non/No Non/No /
Chute de gouttes / Dripping? OuilYes Qui/Yes Tests not performed /
Gouttes enflammées / Flamming droplets? Non/No Non/No /
Percement / Piercing Ovui/Yes Oui/Yes i
Distance maximale de carbonisation / Maximal length 170 160 170
destroyed (mm)
Largeur maximale de carbonisation / Maximal width

0 0 0

destroyed (mm)

Observations /

Remarks : | and NF P 92-505 are performed

The product pierces without exhibiting ignition, the classification can't be predicted unless complementary tests NF P 92-504

Responsable de I'Essai / Test Officer :

Quentin ROUSSEL

Responsable Technique / Technical Manager :

Skander KHELIFI

La reproduction de ce rapport d'essai n'est autorisée que sous sa forme intégrale
Reproduction of this test report is only permitted in its full form
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19226773

Demandayr Kobefab International B.V Numéro de commande / Purchase Order :

De Vest 62 : "Date commande / Dated o

13/03/2019

| 5555 XP
| VALKENSWAARD

| Craft CS 300CM

| 14/03/2019

| 100% trevira CS

| Curtain

0.25 mm

216 kg/m®

[ 0.054 kg/m?

White.

| Kobefab International B.V

23+2 °C,50%£5%HR

L'attention est attirée sur le fait que les résultats obtenus avec I'échantillon objet du présent rapport d'essais ne sont pas généralisables sans justification de la représentativité des
échantillons et essais. Le rapport d'essai ne concerne que I'objet soumis a I'essai. Ces résultats d'essais rendent compte du comportement des éprouvettes d'un matériau soumis 3 des
conditions spécifiques d'essai; ils ne prétendent pas représenter le seul critére d'évaluation du danger potentiel de contribution & I'incendie que présente le produit dans les conditions

d'utilisation. / Attention is drawn to the fact that the results obtained with the sample that is the subject of this test report cannot be generalized without justification of the representativity
of the samples and tests. The test report only concerns the object under test. These test results account for the behavior of specimens of a material subject to specific test conditions; they do

not purport to represent the only criterion for assessing the potential fire hazard posed by the product under the conditions of use

Pour déclarer, ou non, la conformité a la spécification, il n'a pas éte tenu explicitement compte de l'incertitude associée au résultat
Whether or not to declare compliance with the specification, the uncertainty associated with the result was not explicitly taken into account

La reproduction de ce rapport d'essai n'est autorisée que sous sa forme intégrale
Reproduction of this test report is only permitted in its full form
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Rapport N° / Report N° DO-19-0761\B-R2 émis le / edited the 26/04/2019

Résultats suivant / Results according to NF P 92-503 : 1995

Date de réception [ Reception Date: | 14/03/2019

Date de I'essai / Test date: | 25/03/2019

Dimension des échantillons /
Samples dimensions (mm) :

600 mm x 180 mm

Epaisseur / Thickness (mm): | 0.25

Ce rapport d'essai d'Orientation n’est pas couvert par notre portée d'accréditation / This Indicative test report is not covered by the scope of our

accreditation.
Essai/ Test | Essai/ Test Essai / Essai / Essai/ Moyenne /
1 2 Test 3 Test 4 Test 5 _Average
Face exposée / Exposed face NA NA /
Sens / Direction Tr;?vrgf? / CC\?::;? J /
Masse de I'échantillon / Sample mass (g) 4,9 4.9 /
Durée de l'inflammation / Flame duration (s) 0 0 0
Points incandescents / Glowing spots? Non/No Non/No !
Chute de gouttes / Dripping? QOui/Yes QOui/Yes Tests not performed /
Gouttes enflammées / Flamming droplets? Non/No Non/No /
Percement / Piercing Qui/Yes Qui/Yes /
Distance maximale de carbonisation / Maximal length 170 160 170
destroyed (mm)
Largeur maximale de carbonisation / Maximal width 0 0 0

destroyed (mm)

Observations / Remarks :

The product pierces without exhibiting ignition.

Responsable de I'Essai [ Test Officer : | Quentin ROUSSEL

vzmcﬁé e

Responsable Technique / Technical Manager : | Skander KHELIF|

Pour déclarer, ou non, la conformité & la spécification, il n'a pas été tenu explicitement compte de l'incertitude associée au résultat
Whether or not to declare compliance with the specification, the uncertainty associated with the result was not explicitly taken into account

La reproduction de ce rapport d'essai n'est autorisée que sous sa forme intégrale
Reproduction of this test report is only permitted in its full form
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Rapport N° / Report N° DO-19-0761\B-R2 émis le / edited the 26/04/2019
Résultats suivant / Results according to NF P 92-504 : 1995

14/03/2019
1 | 23/04/2019

460 mm x 230 mm
0.25

Ce rapport d’essai d'Orientation n'est pas couvert par notre portée d'accréditation / This Indicative test report is not covered by the scope of our
accreditation.

Echantillon /
Sample 01
Echantillon /
Sample 02

Tests not performed

Echantillon / ¥ .
/N

Sample 01 0 0 Non/No Non/No

Echantillon /

Sample 02 0 0 Non/No Non/No

Not applicable

*

Quentin ROUSSEL %ﬂr\

er : | Skander KHELIFI|

Pour déclarer, ou non, la conformité & la spécification, il n'a pas été tenu explicitement compte de l'incertitude associée au résultat

Whether or not to declare compliance with the specification, the uncertainty associated with the result was not explicitly taken into account

La reproduction de ce rapport d'essai n'est autorisée que sous sa forme intégrale

Reproduction of this test report is only permitted in its full form 3/4
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Rapport N° / Report N° DO-19-0761\B-R2 émis le / edited the 26/04/2019
Résultats suivant / Results according to NF P 92-505 : 1995

[ 14/03/2019

23/04/2019

.| 70 mm x 70 mm

Ce rapport d'essai d'Crientation n'est pas couvert par notre portée d’accréditation / This Indicative test report is not covered by the scope of our

accreditation.
Echantillon / Sample 01 Echantillon / Sample 02
2.1 2.2
2
8
Non / No Non / No
NA NA
NA NA
Oui/ Yes Oui / Yes
Non / No Non / No
Non / No Non / No

Product could potentially be classified M1.

“: | Quentin ROUSSEL Q@‘m

| Skander KHELIFI

Pour déclarer, ou non, la conformité a la spécification, il n'a pas été tenu explicitement compte de l'incertitude associée au résultat

Whether or not to declare compliance with the specification, the uncertainty associated with the result was not explicitly taken into account

La reproduction de ce rapport d'essai n'est autorisée que sous sa forme intégrale

Reproduction of this test report is only permitted in its full form 4/4



